
FINAL DRAFT
THE PLANT MASTER PLAN

March 2012



table of contents
\\WCO-GR-BD\DATA\Data\Client80\SanJose\6475\sj612\Indd\TableofContents.indd

table of contents

1. PURPOSE OF THE PLAN	 1

	 The Plant	 1

2. USE OF THE PLAN	 3

3. BACKGROUND	 5

	 Previous Plant Planning Efforts	 5

	 Policy	 7

	 Current Plant Processes and Statistics	 9

	 Plant Master Plan Drivers	 11

4. PLANNING PROCESS	 20
	 Goals, Objectives, Decision-Making Criteria	 20

	 Stakeholder Process	 21

	 Technical Review	 23

5. PLANT PROCESS IMPROVEMENTS	 24

	 Liquids Treatment	 25

	 Biosolids Treatment	 30	
	 Odor Control	 34	
	 Energy Management	 34

	 Greenhouse Gas Emissions	 37

	 Support Facilities	 38

	 Capital Costs and Phasing	 41
[...]
David Jenkins, Ph.D., NAE (TAG Vice Chair)••

Bob Gearheart, Ph.D.••

Bruce Wolfe, P.E.••

Cecil Lue-Hing, D.Sc, P.E., DEE, NAE••

Glen Daigger, Ph.D., P.E., BCEE, NAE••

John Rosenblum, Ph.D., P.E., BCEE, NAE••

Walter Niessen, P.E., BCEE••

Three workshops were conducted with the TAG 
during the master planning process. The TAG rec-
ommended investigating innovative wastewater 
strategies related to nutrient mining, distributed 
wastewater systems, and energy recovery. Due to the 
Plant’s objectives to maximize reuse of the existing 
wastewater infrastructure, many of the TAG’s recom-
mendations would not be incorporated into the final 
Plan. Nonetheless, the TAG provided a valuable level 
of technical review to ensure that the recommenda-
tions were based on sound science and technical 
judgment. 



THE PLANT MASTER PLAN 23 
\\WCO-GR-BD\DATA\Data\Client80\SanJose\6475\sj612\Indd\MasterPlanReport.indd

5. PLANT PROCESS IMPROVEMENTS

The rebuilding, rehabilitation, and replacement 
projects occurring in each of the Plant’s treatment 
processes are captured in a 30-year capital improve-
ment program (CIP). Each project is a response to 
the Plant’s need to address aging infrastructure, new 
regulations, the new biosolids dewatering and drying 
process, and odor control. Furthermore, five triggers 
helped determine the projects’ priority in the CIP:

Critical Condition:••  Risk of failure of a vital facility 
or aging infrastructure requires repairs/rehabilita-
tion.

Regulatory Requirements:••  Future regulatory re-
quirements require adjustments or new processes.

Economic Benefit:••  Opportunities to save operat-
ing costs, including energy. 

Improved Performance Benefit:••  Process improve-
ments to increase reliability and reduce risks.

Policy Decision:••  Improvements based on policy 
direction.  

The following sections describe the improvements to 
each process area. For ease of discussion, the liquids 
treatment processes have been broken up into four 
categories: headworks and primary treatment, sec-
ondary treatment, filtration, and disinfection (shown 
below). 

Headworks and Primary 
Treatment Secondary Treatment

Filtration

Disinfection

Electricity

BNR 2
Clarifiers

Primary Effluent
Equalization

Basin

Primary Effluent
Emergency

Equalization Basin

Raw Sewage

Raw
Sewage
Pumps

Influent
Screening

Grit
Removal

To Landfill

Grit
Storage

FOG
Receiving

Station

AWTF

Solar
Power
System

Primary
Effluent
Pumps

Settled
Sewage Pumps

BNR 2
Aeration
Basins

(Modified)

BNR 1
Clarifiers

BNR 1
Aeration
Basins

(Modified)

Sludge
Sludge

Digestion

Sludge
Co-Thickening

Sludge
Fine Screening

Natural Gas

Digester Gas 

Landfill
Gas

Electricity, Heat, 
and Process Air

Filter
Backwash
Treatment

Gas
Storage

(Possible)

Side-Stream
Treatment

Mechanical 
Dewatering

Heat Drying
And

Greenhouses

Tertiary/
Denitrification

Filtration

Soil Amendment/
Cement Kiln

Off-Site Composting
Land Application

Landfill

Recycle 
Water System

Chlorine
Contact

(Possibly UV
or AOP)

Recycle
Uses

Chlorine

Chlorine
and Ammonia
(Possibly UV

or AOP)

Filter
Pumps

Outfall

Sulfur Dioxide

Primary
Settling Tanks

Storage
Lagoons
Covered
Holding
Lagoons

Equalization
Basin

Flocculation
Basins

Sedimentation
Basins 7 and 8

Storm Water
Pumps

Fuel Cell 
Gas Turbines 

and 
Engine Blowers

LEGEND

Liquids Treatment Stream

Solids Treatment Stream

Energy Modifications

Process Modifications in red text

The liquids treatment processes are comprised of headworks and primary treatment, 
secondary treatment, filtration and disinfection.



24 
\\WCO-GR-BD\DATA\Data\Client80\SanJose\6475\sj612\Indd\MasterPlanReport.indd

THE PLANT master plan

Liquids Treatment 

Headworks and Primary Treatment

Improvements to the preliminary treatment system 
entail modifications to the raw equalization basin, 
and the headworks complex to address the aging in-
frastructure driver and to allow the Plant to handle 
peak-wet weather flows reliably.

Peak wet-weather flows are projected to be 450 mgd. 
However, the headworks (Headworks 1 and 
Headworks 2 facilities combined) has a capacity of 
400 mgd. Expanding the current flow equalization 

capacity from 8 MG to 10 MG is required to bring the 
peak flows down to flow rates that can be accommo-
dated in the headworks and the various subsequent 
treatment steps. In addition, the raw equalization 
basin (wet weather facility) is currently unlined, and 
will be an odor source until it is cleaned (in case 
it is used). By providing a lining and the necessary 
spraydown system, the cleaning process will be more 
automated and more efficient. 

Flow equalization will provide the peak wet-weather flow  
management for the treatment train.

East

Prim
aries

70

170

160

330

45

115

10 MG Raw EQ

PE EQ

330

BNR 2BNR 2

330

SSPS

HW2

BNR 1

PEPS

Headworks and Primary Treatment

Project
Project Cost 

Estimate(1), $ million
Project Start 

Year Year Complete

Headworks Enhancements Phase 1 and 2 $6.7± 2010 2014

Miscellaneous Headworks 1 Repairs $5.9± 2011 2019

Headworks 2 Modifications $62.6± 2011 2018

Headworks Odor Control $22.7± 2011 2018

Expand and Line Raw Equalization Basin to 10 MG $9.0± 2011 2016

Headworks 1 Demolition $11.5± 2036 2041

Refurbish/Demolish P&E Building $11.3± 2036 2041

Consolidate Influent Piping $21.5± 2036 2041

East Primaries Rehabilitation and Repair $50.1± 2012 2020

Primary Treatment Odor Control $49.9± 2012 2020

Tunnel Rehabilitation: West Primaries $1.8± 2012 2017

Tunnel Rehabilitation: East Primaries $2.4± 2012 2020

Iron Salt Facilities (EBOS and Primaries) $2.5± 2011 2013

Demolish West Primaries $22.1± 2036 2041

Additional 12 MG Primary Effluent Equalization Basin $21.6± 2028 2033
Notes:
1. Escalated to midpoint of construction at 2 percent per annum.



25 
\\WCO-GR-BD\DATA\Data\Client80\SanJose\6475\sj612\Indd\MasterPlanReport.indd

THE PLANT MASTER PLAN

Analysis has shown that expanding Headworks 2 
from a capacity of 160 mgd to 400 mgd will be more 
cost-effective than the extensive rehabilitation work 
required to maintain Headworks 1. The Headworks 2 
expansion will entail constructing a duplication of the 
existing infrastructure (3 bar screens, 3 vortex grit ba-
sins, and 3 pumps, 80 mgd each). Even though this is 
a duplication of the existing Headworks 2 infrastruc-
ture, it would increase the capacity from 160 mgd to 
400 mgd because operational redundancy is already 
included in the existing infrastructure.

Odor control infrastructure over the existing 
Headworks 2 and various raw sewage junction boxes 
would likely be installed as part of this expansion 
project.

Once the buildout of Headworks 2 is complete, 
Headworks 1 would be decommissioned. Since the 
Headworks 1 raw sewage pump station is integrated 
into the P&E building, and since the engines in this 
building are also to be abandoned, it may be appropri-
ate to decommission this building also. Alternatively, 
the P&E building could be refurbished for other Plant 
uses.

Primary treatment improvements entail structural and 
mechanical rehabilitation of the East Primaries, a de-
tailed hydraulic evaluation to identify improvements 
to better accommodate peak flows, and odor control.

The hydraulic analysis showed how existing infra-
structure could be used to bypass a portion of the 
headworks equalized peak flow around primary treat-
ment directly to the BNR2 secondary treatment 
system. BNR2 would likely be operational during the 
wet season and could therefore provide the necessary 
treatment. If not operational, the basins would pro-
vide storage capacity for the bypassed flow. Because 
of this bypass capability, the primary treatment system 
could potentially be simplified to consist only of the 
East Primaries, and the older West Primaries could be 
decommissioned.

The addition of iron salts to influent wastewater is 
commonly used in the industry to chemically enhance 
the precipitation of solids. This increased removal in 
the primary treatment phase not only decreases the 
organic load on the secondary treatment process, but 
also increases the amount of primary settled sludge, 

which increases the feedstock to the digesters result-
ing in increased gas production. Iron salts are also 
very effective in binding and precipitating phospho-
rus, which prevents the phosphorus from forming 
struvite depositions, which are a costly O&M issue 
in digesters. Additionally, iron salts will reduce the 
future costs for the plant to draw off and treat foul air 
as well as to minimize the corrosive impacts of H2S 
generation.

Odor control infrastructure will be provided for all 
the East Primaries.

Secondary Treatment

Secondary treatment improvements entail 
modifications to improve operational flexibility and 
efficiency, and process modifications in response to 
anticipated more stringent discharge regulations.

To increase operational efficiency and reduce costs, 
two projects were identified to better integrate the 
two parallel secondary treatment plants, BNR1 and 
BNR2. The first project connects the aeration head-
ers of the two plants, making it possible to integrate 
the blowers of both plants and thereby improving the 
aeration efficiency. The second project enables the 
secondary clarifiers from the BNR2 plant to be used 
in the BNR1 plant, thereby enhancing its capacity. 
During low flow periods of the year, BNR2 is taken 
out of service, which reduces plant operating costs. By 
increasing the BNR1 capacity, BNR2 can remain out 
of service for a greater part of the year.

According to the projected flow and load increases to 
the Plant, the current step-feed mode of operation in 
the secondary treatment system will have insufficient 
capacity around 2026. At that point the Plant would 
transition to  Nitrifying Activated Sludge (NAS) 
mode, which would have enough treatment capacity 



26 
\\WCO-GR-BD\DATA\Data\Client80\SanJose\6475\sj612\Indd\MasterPlanReport.indd

THE PLANT master plan

through the 30-year planning period. However, if the 
effluent nitrogen discharge regulations become more 
stringent, a further denitrification step would need to 
be added to NAS. Alternatively, the plant could tran-
sition to either the modified Ludzack-Ettinger (MLE), 
or step-feed with internal mixed liquor return (IMLR) 
processes, both of which would require tertiary filtra-
tion.

Additional projects that would improve operational 
efficiency, include the following:

Side-stream treatment of the ammonia-rich recycle ••
stream once the mechanized solids treatment pro-
cesses are introduced.

Constructing a new 12 million gallons (MG) prima-••
ry effluent equalization basin to lower the ammonia 
loading peaks to the secondary process.

Improving the ability of the secondary system to ••
combat nuisance foaming by implementing modifi-
cations to allow surface wasting from the aeration 
basins, or other locations, such as the mixed liquor 
channels to the secondary clarifiers, or in the RAS 
tanks prior to return to the aeration basins.

Conversion of coarse bubble diffusers to fine bubble ••
diffusers in the unconverted aeration basins.

Rehabilitation of the aeration basins and secondary ••
clarifiers.

Filtration

Improvements to the filtration system will be required 
to address the aging infrastructure as well as new 
regulations. The Plant currently filters a portion of 
the secondary effluent stream to reuse standards, and 
the remainder to the standards required for discharge 
to the South Bay. The capability exists to partially 
bypass the filters and disinfect in the discharge chan-
nel, where it would be blended with the filtered and 
disinfected stream. This is the practice typically used 
during peak flow events.

While discharge to the South Bay does not neces-
sarily require filtration of the full secondary effluent 
stream, there are a number of drivers for full filtration, 
namely:

Future regulation of contaminants of emerging ••
concern (CECs) may require full filtration.

Secondary Treatment Secondary Treatment

Project
Project Cost 

Estimate(1), $ million Project Start Year Year Complete

Secondary Air Plenum Filtration $1.7± 2010 2011

Connect BNR1 and BNR2 Clarifiers $14.6± 2011 2016

Connect Aeration Headers $4.7± 2015 2019

Aeration Tank Rehabilitation $62.1± 2015 2023

Secondary Clarifier Rehabilitation: BNR2 $14.4± 2011 2019

Secondary Clarifier Rehabilitation: BNR1 $28.9± 2014 2024

Conversion to Fine Bubble Diffusers $35.4± 2012 2022

Foam and Scum Control (including Field 
Verification)

$2.5± 2011 2016

Nocardia Control $7.7± 2014 2018

Conversion to NAS (TN<8 mg/L 
regulation)

$68.0± 2021 2026

Notes:
1. Escalated to midpoint of construction at 2 percent per annum.



27 
\\WCO-GR-BD\DATA\Data\Client80\SanJose\6475\sj612\Indd\MasterPlanReport.indd

THE PLANT MASTER PLAN

The City’s collimated beam tests, conducted in ••
2007, show that transitioning from hypochlorite to 
ultra-violet (UV) disinfection would require filtra-
tion of the full secondary effluent stream.

A possible future discharge regulation of total ••
nitrogen (TN) less than 8 mg/L would require full 
filtration of the effluent streams of all three viable 
secondary treatment alternatives, namely NAS 
with denitrification, MLE, and step-feed with 
IMLR.

In future, all final effluent may go to reuse, for ••
which full filtration is a Title 22 requirement.

Due to the age and condition of the existing tertiary 
filters, a significant investment would be required 
to refurbish and retain the filters for future use. In 
the interim, the existing filtration facilities will be 
maintained to allow the continued production of 
reuse water, and at a minimum, partial filtration of 
bay discharge. The refurbishment effort that is cur-
rently underway on one of the filters will be used to 
ascertain whether refurbishment and continued use 
of the filters is feasible. In lieu of (or in combination 
with limited) refurbishment of the existing filters, new 
filters could be installed. A wide variety of alternate 
filter technologies are available, with new technolo-
gies continuing to be introduced to the market. The 
ultimate filtration objective will dictate which tech-
nology may be most appropriate for the plant.

Due to the variability in secondary effluent gener-
ated at every wastewater treatment plant, filtration 
characteristics can vary significantly. Therefore, it is 
appropriate to pilot any potential technology before 
full-scale implementation, especially in light of the 
vast amount of research ongoing in this field.

Disinfection 

Disinfection processes may also need to be changed 
in response to new regulations. The Plant currently 
disinfects filter effluent with hypochlorite up to maxi-
mum dry weather flows. Since the disinfection system 
does not have sufficient chlorine contact basin capac-
ity available for peak flows, these flows bypass both 
filtration and disinfection and are disinfected in the 
discharge channel. One of the disinfection projects 
would be to construct additional chlorine contact ba-
sins for better control of peak flow disinfection.

The analyses show a life-cycle benefit to both of the 
following:

Maintaining chlorination disinfection but transi-••
tioning to onsite hypochlorite generation.

Transitioning to UV disinfection.••

Filtration

Project
Project Cost 

Estimate(1), $ million
Project Start 

Year Year Complete

Underdrain and Media (remaining seven Bank A filters) $3.2± 2012 2015

Miscellaneous Filtration Repairs $12.2± 2011 2026

Field Verification of Alternative Filter Technology $3.2± 2012 2017

Underdrain and Media of one filter (plus field 
verification)

$0.4± 2010 2011

New Filters: 128 mgd Denitrification plus 52 mgd 
Tertiary

$132.6± 2019 2026

Notes:
1. Escalated to midpoint of construction at 2 percent per annum.



28 
\\WCO-GR-BD\DATA\Data\Client80\SanJose\6475\sj612\Indd\MasterPlanReport.indd